
 
 

At 

For 
M/S. DSS BUILDTECH PRIVATE 

LIMITED 
 

May, 2018 
 

Schedule: 8 (b), Category: B 
 

            QCI Certificate no. NABET/EIA/1619/RA 0064         
                                                                                                                     

Prepared By 
GRASS ROOTS RESEARCH & CREATION INDIA (P) LTD. 

 (Accredited by QCI/NABET, Approved by MoEFCC, GoI, ISO 9001:2008 Certified 
Co.) 

F-374-375, Sector-63, Noida, U.P. 
Ph.: 0120- 4044630, Telefax: 0120- 2406519 

Email: md@grc-india.com, eia@grc-india.com 
Website: http://www.grc-india.com 

GRC INDIA TRAINING & ANALYTICAL LABORATORY  
(Accredited by NABL, Recognized by MoEFCC, GoI) 

A unit of GRC India 
[...]
AT VILLAGE MOHAMMADPUR GUJJAR, SECTOR-35,                              FORM IA             
SOHNA, DISTRICT GURUGRAM, HARYANA    

 

M/S DSS BUILDTECH  PVT. LTD.                                                                                              33 
 

 

 

The water balance diagrams for different seasons are shown below:   

 

 

 
 
                                     Figure 2: Water Balance Diagram (Summer Season) 
 
 
 

@ 100% 
SULLAGE GENERATED = 

(418 KLD +33 KLD) 
STP CAPACITY = 875 KL 

 Treated effluent  

FRESH WATER 
 (414 KLD)  

 

FLUSHING  
(149 KLD)  

 

DISCHARGE TO 
EXTERNAL SEWER 

(84 KLD) 

149 KLD 

143 KLD 

@ 80% 

HORTICULTURE*    
(143 KLD) 

Wastewater 
  

@
 9

0
%

 o
f 

4
1

8
 K

L
D

 =
 3

7
6

 K
L

D
 

 

EVAPORATED 
WATER 
(1 KLD) 

(2 % of total 
untreated water) 

 

WET SLUDGE 
(41 KLD) 

(98% of total 
untreated water) 

@
 1

0
%

 o
f 

4
1

8
 K

L
D

 =
 4

2
 K

L
D

 
 

@ 80% 
33 KLD 

41 KLD 

1 KLD 

*Considering horticulture water demand @7l/sqm 

SWIMMING POOL 
(1 KLD) 

FRESH WATER 
 (414 +1 =415 KLD)  

 

1 KLD 

84 KLD 

Fresh water 
  



 
EXPANSION OF GROUP HOUSING PROJECT “THE MELIA”  
AT VILLAGE MOHAMMADPUR GUJJAR, SECTOR-35,                              FORM IA             
SOHNA, DISTRICT GURUGRAM, HARYANA    

 

M/S DSS BUILDTECH  PVT. LTD.                                                                                              34 
 

 
 
                                     Figure 3: Water Balance Diagram (Monsoon Season) 
 

@ 100% 
SULLAGE GENERATED = 

(418 KLD +33 KLD) 
STP CAPACITY = 875 KL 

 Treated effluent  

FRESH WATER 
 (414 KLD)  

 

FLUSHING  
(149 KLD)  

 

DISCHARGE TO 
EXTERNAL SEWER 

(166 KLD) 

149 KLD 

61 KLD 

@ 80% 

HORTICULTURE*    
(61 KLD) 

Wastewater 
  

@
 9

0
%

 o
f 

4
1

8
 K

L
D

 =
 3

7
6

 K
L

D
 

 

EVAPORATED WATER 
(1 KLD) 

(2 % of total untreated 
water) 

 

WET SLUDGE 
(41 KLD) 

(98% of total 
untreated water) 

@
 1

0
%

 o
f 

4
1

8
 K

L
D

 =
 4

2
 K

L
D

 
 

@ 80% 
33 KLD 

41 KLD 

1 KLD 

*Considering horticulture water demand @3 l/sqm 

SWIMMING POOL 
(1 KLD) 

FRESH WATER 
 (414 +1 = 415 KLD)  

 

1 KLD 

166 KLD 

Fresh water 
  



 
EXPANSION OF GROUP HOUSING PROJECT “THE MELIA”  
AT VILLAGE MOHAMMADPUR GUJJAR, SECTOR-35,                              FORM IA             
SOHNA, DISTRICT GURUGRAM, HARYANA    

 

M/S DSS BUILDTECH  PVT. LTD.                                                                                              35 
 

 
 
                                         Figure 4: Water Balance Diagram (Winter Season) 
 
 
Sullage Generation & Treatment  

It is expected that the project will generate approx. 418 KLD of wastewater. The wastewater will 

be treated in onsite STP of 875 KL capacity. The treated effluent will be reused for flushing & 

horticulture. Surplus treated effluent will be discharged to external sewer. 

 

 10% of the waste water that is to be treated is removed from the STP in form of sludge as well 

as vapors. 

@ 100% 
SULLAGE GENERATED = 

(418 KLD +33 KLD) 
STP CAPACITY = 875 KL 

 Treated effluent  

FRESH WATER 
 (414 KLD)  

 

FLUSHING  
(149 KLD)  

 

DISCHARGE TO 
EXTERNAL SEWER 

(145 KLD) 

149 KLD 

82 KLD 

@ 80% 

HORTICULTURE*    
(82 KLD) 

Wastewater 
  

@
 9

0
%

 o
f 

4
1

8
 K

L
D

 =
 3

7
6

 K
L

D
 

 

EVAPORATED WATER 
(1 KLD) 

(2 % of total untreated 
water) 

 

WET SLUDGE 
(41 KLD) 

(98% of total 
untreated water) 

@
 1

0
%

 o
f 

4
1

8
 K

L
D

 =
 4

2
 K

L
D

 
 

@ 80% 
33 KLD 

41 KLD 

1 KLD 

*Considering horticulture water demand @4 l/sqm 

SWIMMING POOL 
(1 KLD) 

FRESH WATER 
 (414 +1 = 415 KLD)  

 
 

1 KLD 

145 KLD 

Fresh water 
  



 
EXPANSION OF GROUP HOUSING PROJECT “THE MELIA”  
AT VILLAGE MOHAMMADPUR GUJJAR, SECTOR-35,                              FORM IA             
SOHNA, DISTRICT GURUGRAM, HARYANA    

 

M/S DSS BUILDTECH  PVT. LTD.                                                                                              36 
 

 

 Out of this 10%, approx.  98% of the untreated waste water is removed as wet sludge, which is 

then dewatered by passing through a filter press and extracted water is added back to the 

collection chamber of the STP. Somewhat around 40% of the moisture of the sludge is retained, 

and the sludge thus generated is further processed by drying the same on a non-permeable bed, 

which upon drying can be used as manure in the green area provided within the project site. The 

wet sludge is generally removed during the processes of primary treatment, secondary treatment 

and tertiary treatment or scrubbed off of the collection tank.  

 

 Remaining 2% of waste water is evaporated from the system during treatment process and thus 

cannot be converted into sewage. 

 

2.2  What is the quality of water required, in case, the supply is not from a municipal 

source? (Provide physical, chemical, Biological characteristics with class of water quality). 

The required water will be met through the HUDA. The total water requirement is approx. 709 

KLD.  

 

MBBR TECHNOLOGY 

An external sewage network shall collect the sewage from all units, and flow by gravity to the 

sewage treatment plant. 

Following are the benefits of providing the Sewage Treatment Plant in the present circumstances: 

 The process has long retention time and can absorb shock load situation. 

 Reduced net daily water requirements, source for Flushing and Horticultural purposes by 

utilization of the treated waste water.  

 Reduced dependence on the public utilities for water supply and sewerage systems. 

 The process produces a well-oxidized sludge in small quantities only, which can be 

removed and used as manure. 

 

a. Wastewater Details 

(a) Daily load              :  418 KLD 



 
EXPANSION OF GROUP HOUSING PROJECT “THE MELIA”  
AT VILLAGE MOHAMMADPUR GUJJAR, SECTOR-35,                              FORM IA             
SOHNA, DISTRICT GURUGRAM, HARYANA    

 

M/S DSS BUILDTECH  PVT. LTD.                                                                                              37 
 

(b) Duration of flow to STP :  24 hours 

(c) Temperature   :  Maximum 32oC 

(d) pH    :  6.5-8.5 

 (e) Colour               :  Mild 

(f) T.S.S. (mg/l)   :  250-400 mg/l 

(g) BOD5 (mg/l)    :  300-400 mg/l 

(h) COD (mg/l)   :  600-700 mg/l 

 

b.  Treated effluent  

            (a)        pH               :                 6.0 to 8.5 

       (b) B.O.D.    :                <20 mg/l 

(c) C.O.D.    :               <100 mg/l 

(d) Total Suspended Solids :               <20mg/l 

 

c. Treatment Technology                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                           

MBBR TECHNOLOGY 

 
Moving bed biofilm reactor technology is based on the principle of attached growth process. 

Raw sewage will be collected under gravity into the equalization tank after allowing to pass 

through the bar screen. Screens will be provided in screen chambers and it will be manually 

cleaned by going down to a platform. The bar screen, by removing coarse solids from the 

sewage help in protecting the raw sewage pump.  

 Fully submersible centrifugal non clog sewage handling pump will be provided in the 

collection cum equalization tank to pump the collected waste water to the next MBBR tanks. 

Automatic level controller will be provided in the tank to turn the pump off at the low water 

level in the tank and to start the pump when water level is high automatically. Air will be 

introduced in this tank to prevent any potential foul smell problem & to provide the mixing of 

wastewater to avoid the sedimentation of solids in this tank. Air Grid used for aeration purpose 

shall be non-clog. 

The sewage collected in equalization tank is pumped the moving bed bioreactor.  There shall 

be two nos. of bioreactors in series for the efficient working and removal of BODs for the 



 
EXPANSION OF GROUP HOUSING PROJECT “THE MELIA”  
AT VILLAGE MOHAMMADPUR GUJJAR, SECTOR-35,                              FORM IA             
SOHNA, DISTRICT GURUGRAM, HARYANA    

 

M/S DSS BUILDTECH  PVT. LTD.                                                                                              38 
 

required retention time. The process inside the moving bed bioreactors consists of adding 

small cylindrical-shaped polyethylene/polypropylene carrier elements in aerated basins to 

support biofilm growth. The small cylinders are provided with a cross inside the cylinder and 

longitudinal fins on the outside. The biofilm carriers are maintained in the reactor by the use of 

a perforated plate with appropriate slot at the tank outlet. Air agitation or mixers are applied in 

a manner to continuously circulate the packing. The packing may fill 25 to 50 percent of the 

tank volume. Specific surface area of the packing is about 450-500m2/m3 of bulk packing 

volume. The waste water from first bioreactor flows by gravity through the perforated 

plate/mesh to the next bioreactor kept in series. Inside the bioreactors, aerobic bacteria grow in 

an attached growth from around the moving plastic media inside the reactors. The bacteria 

have to reduce BOD & COD of waste water in the presence of oxygen provided through the 

air grids located at the bottom of the reactors. The Process does not require any return 

activated sludge flow or backwashing.    

From the bio-reactors, the effluent passes by gravity into the clarifier (Tube Settling Tank).  

Clarifier will be a hopper bottom sedimentation tank provided with appropriate size PVC tube 

deck media. The suspended solids will settle at the bottom of the tank & clear supernatant will 

overflow to filter feed tank through outlet launder. The collected sludge at bottom shall be 

transferred through pumps to sludge holding tank.  

The clear supernatant after clarifier will be collected in to filter feed tank. This tank will act as 

housing tank for filter feed pumps. The clarified & dis-infected water will be then fed to 

filtration unit. 

 

Filtration unit consisting of Dual Media sand filter, activated carbon filter and ultra-filtration 

system (optional) will remove the residual impurities such as odor/color, suspended solids, 

BOD/COD. The treated water after the filtration unit will be collected in Irrigation cum 

Flushing water storage tank from where it is transferred to flushing water tank at terrace & 

Irrigation System. 

Excess sludge from the bottom of the settling tank will be removed and transferred to sludge 

holding tank. Air grid shall be provided in this tank to avoid conversion into anaerobic 

conditions, thickening of sludge and keep sludge in homogenous condition. The digested & 



 
EXPANSION OF GROUP HOUSING PROJECT “THE MELIA”  
AT VILLAGE MOHAMMADPUR GUJJAR, SECTOR-35,                              FORM IA             
SOHNA, DISTRICT GURUGRAM, HARYANA    

 

M/S DSS BUILDTECH  PVT. LTD.                                                                                              39 
 

thickened sludge shall be further thickened through Sludge Dewatering System (Filter press with 

screw pump) and disposed-off periodically through closed tanker or can be reused as manure. 

 
 

Figure 5: Schematic Diagrams for STP Based on MBBR Technology 
 

 

2.3 How much of water requirement can be met from the recycling of treated 

wastewater? (Give the details of quantities, sources and usage) 

It is expected that the project will generate approx. 418 KLD of wastewater. The wastewater will 

be treated in onsite STP of 505 KL capacity. The treated effluent will be reused for flushing & 

horticulture. Surplus treated effluent will be discharged to external sewer. 

 

2.4 Will there be diversion of water from other users? (Please assess the impacts of the 

project on other existing uses and quantities of consumption). 

No. There will not be any diversion of water from other users. Rise in water demand is a local 

phenomenon but the project would only involve spatial shifting of water demand within a region. 

 

2.5 What is the incremental pollution load from wastewater generated from the 

proposed activity? (Give details of the quantities and composition of wastewater generated 

from the proposed activity) 

418 KLD of sullage generated which will be treated through onsite STP of 875 KL capacity. 

 

2.6 Give details of the water requirements met from water harvesting? Furnish details 

of the facilities created. 



 
EXPANSION OF GROUP HOUSING PROJECT “THE MELIA”  
AT VILLAGE MOHAMMADPUR GUJJAR, SECTOR-35,                              FORM IA             
SOHNA, DISTRICT GURUGRAM, HARYANA    

 

M/S DSS BUILDTECH  PVT. LTD.                                                                                              40 
 

The storm water collection system for the premises shall be self-sufficient to avoid any 

collection/stagnation and flooding of water. The amount of storm water run-off depends upon 

many factors such as intensity and duration of precipitation, characteristics of the tributary area 

and the time required for such flow to reach the drains. The drains shall be located near the 

carriage way along either side of the roads. Taking the advantage of road camber, the rainfall run 

off from roads shall flow towards the drains. Storm water from various plots/shall be connected 

to adjacent drain by a pipe through catch basins. Therefore, it has been calculated to provide 18 

rainwater harvesting pits at selected locations, which will catch the maximum run-off from the 

site.  

1) Since the existing topography is congenial to surface disposal, a network of storm water 

pipe drains is planned adjacent to roads. All building roof water will be brought down 

through rain water pipes. 

2) Proposed storm water system consists of pipe drain, catch basins and seepage pits at 

regular intervals for rain water harvesting and ground water recharging. 

3) For basement parking, the rainwater from ramps will be collected in the basement storm 

water storage tank. This water will be pumped out to the nearest external storm water 

drain.  

4) The peak hourly rainfall of 45 mm/hr shall be considered for designing the storm water 

drainage system. 

Rain water harvesting has been catered to and designed as per the guideline of CGWA. Peak 

hourly rainfall has been considered as 45 mm/hr. The recharge pit of 5 m diameter and 4 m depth 

is constructed for recharging the water. Inside the recharge pit, a recharge bore is constructed 

having adequate diameter and depth. The bottom of the recharge structure will be kept 5 m above 

this level. At the bottom of the recharge well, a filter media is provided to avoid choking of the 

recharge bore. Design specifications of the rain water harvesting plan are as follows:   

 Catchments/roofs would be accessible for regular cleaning. 

 The roof will have smooth, hard and dense surface which is less likely to be damaged 

allowing release of material into the water. Roof painting has been avoided since most 

paints contain toxic substances and may peel off. 



 
EXPANSION OF GROUP HOUSING PROJECT “THE MELIA”  
AT VILLAGE MOHAMMADPUR GUJJAR, SECTOR-35,                              FORM IA             
SOHNA, DISTRICT GURUGRAM, HARYANA    

 

M/S DSS BUILDTECH  PVT. LTD.                                                                                              41 
 

 All gutter ends will be fitted with a wire mesh screen and a first flush device would be 